
l- - - 
r r r r r r r r r 

- 
r r r r r 

- 
r r r r r 

- 
r 

- 
E 

- - - - - - 
r 

- 
r r r r rI

lf- rcce-ssonres- --lf -,- ---l
I

I

__l

GUIDE BAR
Guide barre

Schwert

Lama

Barra Guia

CHAIN

Chaine

Kette

Catena

Cadena

Grasso, multiuso

HT-l0001-O4
HT-l2001-O4
PT-12371-O4
PT-14371-O4

PT-l6371-O4
PT-18371-O4

Ht-N7 242- AH (35- M Dso-42)

H!-N7248-BH (35-MD50-48)

HI-N7248-BH (35-MDs0-48)

Hr-N7253-AH (35-MD50-s3)

Hr-N72se-AH (3s-MD50-s3)
H|-N7264-AH (35-MD50-64)

-l
-1

I
I
l-
T-
I
I
tir {i

lr
I
I
I
I

I
I

lr
TT' I I I I I I I I I I I I I I I I 

- 
I I I I I I I I I' I II- III I I II III __ I

1f TooLs ---1[-- rcrurrorur-esrspanxp-l-uellsr3rs+----T i
ll ...-9Y-I!.:^- ll resteurd'arrumase I I
i; WERKZEUGE ,t TestzundkerzefurZUndprufung I I! I ATTREZZI I ; Candela di collaudo ; r

Jeu de r6paration (lame i nez A pignon)

Reparatursatz (Kettenrad-Nesenspitze)

Extracteur, rotor magn6to
Abziehwerkzeu g-Magnetrotor
Rotore d'estrazione a magnete

I I HERAMIENTAS I I Bujia para probar etencendido I I
; l-- 

--J 

| ' I II L 

--J 

II i-- - I

I i WRENCH (combination) D-24814-B I t SHM (0.01s" AIR GAp) 22486 I I
t I Cl6 combind Cale (6cari de 0,38 mm) | I
i I ::*:iT:I.*ser 

Kombinationscnraubenschlussel Kombination I r Distanzscheibe (0,38 mm Luftspalt) I r
Chiave combinatat I I Spessore (spinterometro O,gB mm) | :

I i uave combinada Suplemento (espacio de 0,38 mm) I I

SILASTIC (crankcase sealing) 24823 -!
Silastic (6tanch6it6 du carter)
Silastic (Kubelgehause Dichtung)

Silastic (sigillo di tenuta del carter)

Silastic (sello del carter)

I
I
I
I
I

i-

! i;.-*-.= :;-- i r --- !
I i PULLER-MagnetoRotor A-24747-A it T2TTORXDRIVEBIT 18566-01 I I

T25 TORX DRIVE BtT 24982-01
Foret torx T-25
T-25 Torx-Antriebsbit
Punta Torx Drive T-25

Broca de empuje T-25 Tox

Foret tox T-27
T-27 Tox-Antriebsbit
Punta Torx DriveT-27

l_
I
I
I

ii
ir

rl

I
I

I
I

li_e*tru"to-otordemagneto __JL__ 9or39="-gyltTglt_ ____J !
L------:--:--::: 

= = = - 
r 

- 
r r r r r r r r r r r 

- 
r r r r r r r :==: JL------:::--:::=====--;;----;--------:--------------:-----

CUSTOUER ASSISTA]ICE
FOR THE LOCATION OF YOUR

NEAREST HOMELITE SERVICING
DEALER IN THE UNITED STATES,
PUERTO RICO, AND THE VIRGIN

ISLANDS,
GALLI

+aoo-242.4672

itee

HEADOUABTEBS
Homelite, lnc.
P.O. BOX 7047

CHARLOTTE, N.C.28241

EUROPE, AFNICA & T'IDDLE.EAS'
Homelite f,etherlands B.V.
A Deere & Company Affitiate

Haverstraat 24
2153 GB Nieuw Vennep

The Netherlands

FBANCE 
' 

AUSTBALIA
Homelite Atlantic SARL I Homelite Pacilic Ltd.

Groupe Deere & Co. I A Deere & Compsny Afittrate
BP 7011 | ACN oo8 6a3 538

France I P O. Box 555 MDA
95050 Cergy Pontoise Cedex I S Bushdate Street

CAHADIAN OFFICES
Homelire Canada Limited
llcmelite Canada Limit6e

A Deere & Company Affilide /
Une Filiale de Deere & Company

195&55elh Avenue
Lach,ne. Ou6beq Canada HgT 3J5

1-800-363-571 5

UNIT 212"214,500 Ebury Place
New Westminder, B.C. V3tvl 5K7

I -800-667-3't28

20-D Voyager Coud South
Etobimke. Ontario MgW 5M7

taoo-46s-2249
A Subsidiary of Deere & Company

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



{
d

.\
lt

Jrl

fu'
E PARTS LIST
tr
tr
tr
tr

LISTE DE PIECES
TEILELISTE
ELENCO DELLE PARTI
LISTA DE PIEZAS

IF YOUR UNIT IS NOT LISTED ABOVE, SEE CHART ON PAGE 2 TO FIND PARTS LIST NUMBER
FOR YOUR UNIT.

sr vorRE pRoDUrr (uNrE,ART|CLF) NE FTGURE pAs suR L-A LtsrE ctDESsus, REPoRTEZ-
vous A LA pAGE 2 poun LE NuuEno DE LA LtsrE oes ptEces coRRESPoNDANT.

FALLS tHR GenAr aur voRSTEHENDER LtsrE NtcHT AUFGEFlinnr..sr, sucHEN slE lN
DER TABELLE AUF SEITE 2 NACH DER ERSATZTEILLISTENNUMMER FUH IHB GERAT,

SE LA VOSTRA UNITI UOru SI TROVA FRA QUELLE SOPRA ELENCATE, VEDEHE LA TABELLA
A PAGINA 2 PER TROVARE IL NUMERO DI CATALOGO DELLA VOSTRA UNITA.

SI SU UNIDAD NO FIGURA EN LA LISTA ANTERIOR, COSUUTE LA TABLA DE LA PAGINA 2
PARA ENCONTBAR LOS NUMEROS DE LAS PARTES PARA LA MISMA.

Printed in U.S.A.
lmprim6 aux. E.-U.
Gedruckt in U.S.A.

Stampato negli Stati Uniti
lmpreso en EE. UU.

P/N 19648-A

l80 (cANADA) UT1 0727-C
lg2 ur1 072e-D

uT1 0751
200 ur1 06e0-E

uT1 0719- E
uT1 A723-D

SUPER 2 SL UT1O7O1.D
XL uT10694- D

uT10753, -1

uT1 0754
uT1 0722-E

SUPER 2 UT10696.E, E1

uT10697- E
Little Red UT1 0740-e-

UT1 0741.A, B
UT1 0748.8, C

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



E PARTS LIST
E usre oe ptEces
E reuelrsrE
E EIEruCO DELLE PARTI
E IISrn DE PIEZAS

r aa66 I 8548 18663.1
180 10720 x

10720-A. B. C, D x
10721 x
1o721-A B x
10727. A. B x

1f)2 10729. A. B. C x
200 1 0690 x

10690-A_ B_ C_ D x
1 0699 x
10699-A. B. C. D x
10719 x
10719-A. B. C. D x
10723 x
10723-A. B. C x

Super 2 SL 1 0701 x
I0701-A_ B_ C x
'10728. x

XL 1 0694 x
10694-A. B_ C x
1 0695 x
10695-1 x
10695-A. B x
10722 x
10722-A^, B, L
'|rJ75,4

x
x

Super 2 1 0696 x
10696-A. B. C, D x
10696-1, A1 . 81. C1 x
1 0697 x
t 0697-A. B. C . D x

Little Red 10740. A x
10741 x
10748, A x

2 %996, Homelite, lnc,

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



tr

I

T_r-+l

Assembly
Ensembles
Bausatze
Complessi

4a
15

$

iz l)

E

3

N PN D o

I
2

3

4

5

6

7

I
o

10

rR ozsss
02495

02493
02492 A

82528

o2765
9561s

02506
95212
82563

ENGINE HOUSING KIT

COVER- Handle

LOCK- Trigger
TRIGGER

SCREW-Pan, plastite(#6 X 3/8")

SHIELD- Muffler
TAPE

DECAL- Warning

STOP- Chain

SCREW- Torx, plastite

(#10 x 3/4',)

1

1

1

4
'l

2

1

1

1

N PN D o

11

12

13

14

15
16

17

18

19

20

94065

02s01

A 02482
A 02484

02497
82538

04440

69309 A

81065 2

02481 A

SCREW- Pan, plastite

(#10-16 X 3/4',)

ROD- Throttle

LEAD- w/Flag Term.

LEAD- w/Ring Term.

SWITCH
SCREW- Torx, taptite
(10-24X314',)

PLATE. Guide Bar

WASHER- Flat

NUT- Hex

COVER-AlR Filter

2

1

1

1

1

4

1

1

o1
'l

No.

N"
Nr.

No

No.

Part No.
Piece No

Teil Nr.

Pezzo N"

No. de piezaConjuntos 
I

PN pE@o
"r" I
Auantit6 I

Mense lo
Quantita I

Cantidad I

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



19

18

15

21 14

.^.

-ttl 
\

id'x-/\/' IIt I

!L I

L- _ _____J

A
\..L.' )

6

(

)
I

)
4

\
t/)

I'i
N PN D o
A
1

2

3

4

5

b

7

I
I

10

11

12

lf A 06268A
I .noo.
I n nrno,
I nrrrn o',

I saouz n
I grroa e
I noou,
I .ru..
I ozza+

Faoezzz
I ono*
I orouo*
I n.r'' n
I orouoru

STARTER ASSY., Complete

FILTER

SPRING & CONTAINER

ROPE- Starter (46')

ROPE- Starter (250 Ft. Reel)

PULLEY- Starter
WASHER- Retaining

SCREW- Tox (#10 X 3/4")

GRIP- Starter

FUEL TANK
FILTER- Fuel

LINE- Fuel (51/2")
VALVE- Duck Bill

TUBING- Return (6 1/4")

1

1

1

1

1

1

1

5

1

1

1

1

'l

'l

N PN D o

13

14

15

16

17
't8

19

20

21

22

07454 99

A 01372ATl ozss+

A 68593

0745432
07454 20

A 07508

96841

_A 97359 A
TA ozsse

94065

TUBING- Rubber (10 Ft. Length)

PRIMER & CAP

OIL TANK

FINDER- OiI

TUBING- Rubber (8")

TUBING- Rubber (5")

FITTING- Vent
VALVE- Check

OIL CAP

HANDLE BAR

SCREW- Pan Plastite

(#10-16 X 3/4',)

1

1

1

1

1

1

1

1

1

1

2

4

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



14 1l

20 21

PRESSURE PULSE LINE
FROM CARBURETOR
BRASS ELBOWTO
DUCK BILL IN OIL TANK.
2 3/4', LONG.

o7454.20

FROM OrL P|CK-UP I
TO CHECK VALVE
FITTING. e',OVenAll I
LENGTH WITH
3 3/4" OUT OF TANK.

o7454.92

FROM PICK-UP
TO FITTING ON
BOTTOM OF
CARBURETOR.
51/2" LONG
OVERALL WITH
1 3/4', OUT OF
TANK.

o7454.22

PRIMER INLET LINE
FROM CARBURETOR
FITTING UNDER
ADJUSTING SCREWS
TO PRIMER FITTING.
61/4' LONG WITH
2112" OUT OF TANK.
o7454.25

1

2

3

4

5

b

7

I
I

10

11

12

13

14

15

16

17

18

't9

20

21

22
23

24
25

26

27

28

IT s+zrr cs
I n.rouu

96169 S

79252

97921 A

95653 E

70277

81229 A
95299

692542
00440

93574

04158

84065

SCREW-Machine Hex Sems (#8-32 X 3/4

MUFFLER

SCREEN- Spak Arrestor
FILTER- Air

SCREW- Thread Forming

BOX- Air Filter

CARBURETOR (zama)

GASKET- Carlruretor

SCREW- Plastite, (10-14 X 1')

HEAT DAM

REED

STOP- Reed

SCREW- Hex Taptite (4-40 X 3/8')

GASKET- lntake Manifold

SCHEW- Thread Forming (8-32 X 1")

MODULE- lgnition

TERMINAL

SPARK PLUG (Champion DJTY)

SPARK PLUG (Champion RDJTY)

CLUTCH KIT

SPROCKET & DRUM

BEARING

NUT- Rotor (5116-24)
WASHER- Thrust

PIN-Adjusting
SCREW & E-RING KIT

E-RING

ROTOR & STARTER PAWL

WASHER- (5/16',)

1

1

1

1

2

1

1

1

2

1

1

1

2

1-

2

1

1

1

1

3

1

1

2
2

1

1

1

'l

1

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



,/'

Y,

N PN D o
1

2
3

4

5
6

7

8
9
10

11

12

13

14

4
5
6
7

8
I
10

11

12

13

14

15

16

o4
A

o4

02639

93932
70763

00132 1A

04330
02485-5
93165

o7025
12530

82567

6919s
07510
o4602

07025
03962

01 105 A

98967 A
04328 A

93165
07025
12530

82567

691 95

07510
97611 A
07025

03962
0745432
07454 99

02035

SAW DUST SHIELD

SCREW- Tapping (#6-32 x 5/16")

PIN- Roll (5/32 x 1 1/8")

(Brake Model Only)

SHORT BLOCK (XL, [180 Canada])

PISTON & PIN ASSY.

CYLINDER

RING- Piston

SEAL- Shaft

BEARING- Needle

SCREW-Tox Pan Hd. (10-24 x 1 1/8")

BOLT- Guide Bar

VALVE- Check

CRANKSHAFT- Rod and Bearing

SEAL - Shaft

WASHER- Thrust

SHORT BLOCK (192, Super 2, 200,

Super 2 SL)

PISTON & PIN ASSY.
CYLINDER

RING- Piston

SEAL- Shaft

BEAFIING- Needle

SCREW- Tox Pan Hd. (10-24 x 1 1/8")

BOLT- Guide Bar

VALVE- Check

CRANKSHAFT- Rod and Bearing

SEAL z- Shaft

WASHER- Thrust

TUBING- Rubber (Oil Line) (8")

TUBING- Rubber (Oil Line) (10 Ft. Length)

BEARING- Wrist Pin

1

1

2

1

1

1

1

2

2

4
'l

1

1

2

2

1

1

1

1

2

2

4
1

1

1

2

2

1

1

1

6

Assembly
Ensembles
Bausatze
Complessi
Coniuntos

Part No.
Piece No

Teil Nr.

Pezzo N"

No. de pieza

oty.
Quantit6
Menge
Quaniita
Cantidad

pN oETcnprror'r l-o

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



15

I

b,',
12

N PN D o
1

2

3

4

5

b

7

8

I
10

11

12

13

14

15

16

17

18

19

20

21

22

23

88043
02635

81124 A

70636

70637 C
82538

l-. n osoer n
I or..',
Loou'*.
I sussu n

l- srso,
821 66

70632

02637

JA-46136-1

47567

A-70767

lr-n-zozge-c
I or..,
I nu.no
I n.,0,
I nur.,o

84008

SCREW- Hex Hd. wAA/asher (8-32X 112'l

CLIP- Retaining

NUT- Hex, Jam

POST- Chain Brake

BAND- Brake

SCREW- Thread Form (10-24x314")

HANDGUARD & LEVER (200, Super 2 SL)

DECAL- Safety
PIN- Roll (3/16 X 1')
PIN- Roll

SCREW- Drive

SCREW- Machine, Pan Hd. (10-32X 112')

WASHER- Flat

NUT- WeId

PIN- Roll

WEIGHT- Handle ( lnternational Only)

PIVOT- Link

HANDGUARD KIT (Super 2, XL, 180 & 192 )

DECAL- Handguard

WASHER- Curve Spring

WASHER- Flat

SCREW- Shoulder

WASHER- Flat (#10)

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

7

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e




